Package

ARM

PLATE ASSY

Product Overview

ENG This product is used to install the Smart Dome Camera and Anti Vandal
Camera on a roof or vertical wall.

FRA Ce produit permet de monter la caméra SmartDome et la caméra anti-
vandalisme sur un toit ou un mur.

GER Dieses Produkt dient zum Montieren der SmartDome-Kamera und der
Anti-Vandalismus-Kamera auf einem Dach oder einer senkrechten Wand.

P, Este producto se utiliza para instalar la Camara Domo inteligente y la Camara
antivandalica en un tejado o en una pared vertical.

(7]

TA Questo prodotto & utilizzato per installare la videocamera Smart Dome e la
telecamera antivandalismo su un tetto o su una parete verticale.

3TOT NPOAYKT MCNONb3YeTCA ANA YCTaHOBKMW KynonbHOM Biaeokamepsl Smart
Dome 1 aHTVBaHAANbHON BUAEOKaMEPbI Ha KPbILLY WU BEPTUKaNbHYIO CTEHY.

)

(7]

U

Ten produkt jest uzywany do montazu kamer koputkowych i kamer koputkowych
zabezpieczonych przez wandalizmem na dachu lub pionowej $cianie.

o
o
=

Bu riin, tavana veya dikey bir duvara Smart Dome Kamera ve Anti Vandal
Kamera kurulumu icgin kullanilrr.

—

U

)

Tento produkt je uréen k instalaci kupolové kamery Smart a protivandalské
kamery na stfechu nebo svislou sténu.

COHREFALT. AR—b « F=L - AXSETYF - \VE)V - 7B
Ao EBIREIIEEGEICRBLET,

CHI ;K:*F::Fﬁ FHERs EEIEEE F%ed Smart Dome B&HLFN Anti Vandal 1B1%
.

e = HE2 24 HH E= 5| HHo| ZA Smart Dome Camera,
Anti Vandal Camerag AX| Al At&st= AdaptorLICt.

[
>
T

N

Installation Precautions

Make sure that the installation place can endure at least 4 times of the total weight of
the Parapet Mount Adaptor, Hanging Mount Adaptor, and Camera.

This product is designed to use M10 Anchor Bolts (Nuts) for the installation.

For a concrete wall, it is recommended to use M10 Anchor Bolts (Nuts) along with plain
and spring washers.

Each anchor bolt to use must be capable of withstanding an extraction force of 700 kg.
When installing the product outdoors, use interlocking devices made of stainless steel.

Assurez-vous que I'emplacement de l'installation peut supporter au moins 4 fois le
poids total de I'adaptateur de fixation au parapet, I'adaptateur pour fixation suspendue
et de la caméra.

Pour installer ce produit, vous avez besoin de boulons d'ancrage M10 (écrous a river).
Sile mur est en béton, nous vous conseillons d'utiliser des boulons d'ancrage M10
(écrous a river) avec rondelles de ressort et plates.

Chaque boulon utilisé doit pouvoir résister a une force d'extraction de 700 kg.

Sivous installez le produit a I'extérieur, utilisez des dispositifs de verrouillage en acier
inoxydable.

Stellen Sie sicher, dass der Montageort das 4-fache Gesamtgewicht des Brlstungs-
bzw. Hangeadapters und der Kamera tragen kann.

Bei der Montage dieses Produkts bendtigt man Ankerbolzen und Muttern (M10).

Bei einer Betonwand wird die Verwendung von M10 Ankerbolzen (Muttern) und von

Unterleg- bzw. Spannscheiben empfohlen.

Jeder Ankerbolzen muss einer Ausziehkraft von 700 kg standhalten kénnen.

Wenn das Produkt im Freien montiert wird, missen Verriegelungseinrichtungen aus

Edelstahl verwendet werden.

Asegurese de que el lugar de instalacion puede soportar al menos 4 veces el peso total del
adaptador de montaje en parapeto, el adaptador de montaje en suspension y la camara.
Este producto se ha disefiado para utilizar tornillos de anclaje M10 (tuercas) para la
instalacion.

En un muro de hormigdn, se recomienda utilizar pernos de anclaje M10 (tuercas) junto
con arandelas planas y de muelle.

Cada perno de anclaje debe tener la capacidad de soportar una fuerza de extraccion
de 700 kg.

Al instalar el producto en exteriores, utilice dispositivos de interbloqueo de acero inoxidable.

Assicurarsi che il punto prescelto per I'installazione possa sopportare un peso 4 volte
superiore a quello totale di adattatore per montaggio a parapetto, adattatore per
montaggio sospeso e videocamera.

Questo prodotto & progettato per utilizzare bulloni di ancoraggio M10 (dadi) per
I'installazione.

Per una parete in calcestruzzo, si raccomanda di utilizzare bulloni di ancoraggio M10
(dadi) con rondelle piane e elastiche.

Ogni bullone di ancoraggio da utilizzare deve poter resistere ad una forza di estrazione
di 700 kg.

Per installare il prodotto all'aperto, utilizzare dispositivi di ancoraggio in acciaio
inossidabile.

Y6eanTech, UTo MeCTO YCTaHOBKM BblAEPMBAET BEC MPUMEPHO B 4 pasa 6ombLumit
obLuero Beca HaBECHOTO afanTepa, Kamepsl, a TakxKe aganTepa AN KpenieHns K
napanery.

= [nAl yCTaHOBKY 3TOr0 MPOAYKTa HEOBXOAMMO UCMONb30BaTb KPenexHsie 6oNTbl (raiki)

M10.
[InA yCTaHOBKW Ha CTeHY PeKOMEHAYETCA 1CMOsb30BaTh KpenexHblie 60nTbl (rarku) M10
BMECTE C NPYXMHHBIMW 11 NNOCKMMM Wanbamu.

" HeobXxoAnMO, YTOObI Kaxablit KpenexHblih 60T MOr BbiiepxaTtb cunosyio otaady B 700 Kr.
= ECnv NpoAyKT yCTaHaBAMBAETCA BHE MOMELLEHWA, HEODXOAMMO MCMOSb30BaTb YCTPOCTBO

6J'IOKMDOBKI/I n3 HepmaBe»omelZ CcTanwn.

= Upewnij sie, ze miejsce instalacji moze utrzymac ciezar czterokrotnie wiekszy od tacznej

wagi Przystawki do montazu na gzymsie, Przystawki wiszacej i Kamery.

Produkt ten nalezy montowac za pomoca kotew (nakretek) M10.

W przypadku $ciany betonowej zalecane sa kotwy (nakretki) M10 oraz podkfadki zwykte
i sprezyste.

Kazda kotwa musi mie¢ zdolno$¢ wytrzymania sity wyciagania 700 kg.

W przypadku montazu produktu na zewnatrz nalezy uzywaé blokad ze stali nierdzewnej.

Montaj yerinin Parapet Montaj Adaptdrinin, Askill Montaj Adaptériniin ve Kamera’'nin
toplam agiriginin en az 4 katina dayanikii oldugundan emin olun.

Bu Urlin, M10 ankraj civatalanyla (somunlar) birlikte kullanimak igin tasarlanmistrr.
Beton duvarda, diiz ve yayli rondelaya sahip M10 ankraj civatalarinin (somunlarin)
kullanimasi ¢nerilir.

Kullanilacak her ankraj civatasi, 700 kg guce dayanabilmelidir.

UrlinU dis mekana kurarken, paslanmaz celikten yapiimis i¢ kilit mekanizmalar kullanin.

Ujistéte se, Ze misto, kam chcete zafizeni instalovat, unese nejméné Gtyfnasobek
souctu hmotnosti adaptéru pro upevnéni na parapet, zavésného montézniho adaptéru
a kamery.

Tento produkt je navrZzen pro pouZiti kotevnich Sroubll a matic M10 pfi instalaci.

U betonovych stén se doporuéuje pouzit kotevni Srouby a matice M10 spolu s plochymi
a pérovymi podloZkami.

= Kazdy kotevni Sroub musf byt schopen odolat tahu 700 kg.

Pri instalaci produktu ve venkovnich prostorach pouZiite zajistovaci prvky z nerezové
oceli.

RBISFADN FIVBUINIRT R TR I\ VT ROV N TETABELUHASD
AHEEBDRAMEE CTMASNDTEERERLTLEEL,

ZOHGIEMI0T7VH— RV (Fyh) EEBLTRBELE T,

Ov7)— DB ICRE T BB EIEMI0TA— RV (Fy ) EEEBITFTYY
Y—BLORTI T Dy v —5FERTHIEESHDLET,

= EET2ET VA RIVMNE 700kgDEENICHASNE T,

CDHmEBMNCRETDHRIE ATV L ARDESEEZERLTIEL,

EGERURED AARIIMR LT, SRS RESASLL ¢
EER@HHER M0 BEEL (B8 #iTRE.

R, BWEMI0 ERRL (88) 5ATABENREEAER.
BN G E TR LTS RE 700 AR N

EENREEN, FEARGHEENEREE.

AX|EA T} Parapet Mount Adaptor, Hanging Mount Adaptor, Camera 2| £52+9)
48 0|42 B25| AL 4 U= X0l MR[GHMIS.

O MZ2 M109] Y7t EE(1E)E At E MA|=|0f UAELICH

Z32|EH0] MR[E Z2 M10 o U7t EE(HE)S HotH L AZZOLM} &7 ABSIMR.
MR 2tzto] Y7t EELE 700kg2| Lol ZC|ofof ELict.

Solofl MX| Al HZFE= AHQIA MHES MESHAL.



Installation

1 Select a location that will support four times the total weight of the product
to be installed.

2 Loosen the Nuts of the Holder Plate to remove the Arm.

3 Mark and drill 8 holes into the Mounting Plate and insert the Anchor Bolts
or Nuts (M10).

4 Use the “Anchor Bolts or Nuts (M10)” to secure the Mounting Plate to the
wall.

Nuts

Holder Plate

6 Pull out the cables from the
bottom of the Arm to the top and
insert the Cap into the bottom.

7 Mount the Camera set on the Pipe.
= |nstall the camera according to the camera's installation guide.

Camera set

8 Place the Arm into a desire position and use the Bolts to fix it.

Camera set

Product Specifications

* Weight : 3500g

o Material : Aluminum

e Operation temp. : -50°C~60°C
e Operation hum. : 0~100%

e Ciezar : 3500g

e Materiat : Aluminium

* Temperatura robocza : -50°C~60°C
* Wilgotno$¢ robocza : 0~100%

¢ Poids : 3500g

e Matériau : Aluminium

o Température de fonctionnement :
-50°C~60°C

¢ Humidité de fonctionnement :
0~100%

* Agirlik : 35009

* Malzeme : Aliminyum

* Calisma sicakligi : -50°C~60°C
* Calisma nem degeri : 0~100%

* Gewicht : 3500g

o Material : Aluminium

¢ Betriebstemperatur : -50°C~60°C
¢ Betriebsluftfeuchte : 0~100%

* Hmotnost : 3500g

o Material : Hlinik

¢ Provozni teplota : -50°C~60°C
¢ Provozni vihkost : 0~100%

* Peso : 3500g

¢ Material : Aluminio

¢ Temp. funcionamiento : -50°C~60°C
¢ Hum. funcionamiento. : 0~100%

« 8 : 3500g

B T7IVIZUL

* HIERE : -50°C~60°C
* VERFE : 0~100%

¢ Peso : 3500g

¢ Materiale : Alluminio

e Temperatura di esercizio : -50°C~60°C
¢ Umidita di esercizio : 0~100%

e & : 35009

o MRl 4R

o TEIRE : -50°C~60°C
o TYEIRE : 0~100%

e Bec : 35009

* Matepuan : ANOMUHII

¢ Temnepartypa npwu pabote :
-50°C~60°C

® BnaxHocTb npu pabote : 0~100%

Product Outline

e 27| : 35009

e T : Aluminum

e N2 2% -50C~60TC
A2 &% 1 0~100%

297

754

837

WiTHRE: Q/12JD5708
Z6806149301A



